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Report No.: BTL-FCCP-2-2103C240
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Report No.: BTL-FCCP-2-2103C240

~ CHO00 - 10th Harmonic of the fundamental frequency
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APPENDIX H - POWER SPECTRAL DENSITY
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Report No.: BTL-FCCP-2-2103C240

[ Test Mode [TX Mode _1Mbps
Frequency Power Spectral Density Max. Limit
Ciine) (MHz) (dBm/3 kHz) (dBm/3 kHz) G e
00 2402 -1.55 8.00 Pass
19 2440 -1.70 8.00 Pass
39 2480 -0.62 8.00 Pass
CH00 CH19 CH39
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Test Mode [TX Mode _2Mbps
Frequency Power Spectral Density Max. Limit
et (MHz) (dBm/3 kHz) (dBm/3 kHz) Vet RO
00 2402 -6.80 8.00 Pass
19 2440 -3.52 8.00 Pass
39 2480 -3.53 8.00 Pass
CH00 CH19 CH39
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| Test Mode [TX Mode _S2
Frequency Power Spectral Density Max. Limit
Channel (MHz) (dBm/3 kHz) (dBm/3 kHz) Test Result

00 2402 7.82 8.00 Pass
19 2440 7.53 8.00 Pass
39 2480 7.93 8.00 Pass
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Test Mode [TX Mode _S8
Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3 kHz) (dBm/3 kHz) Test Result

00 2402 7.94 8.00 Pass
19 2440 7.96 8.00 Pass
39 2480 7.63 8.00 Pass
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End of Test Report
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